
26

H5

L13

A1

A2

A3

A4
A5

A6

C1

C2

C1A

D1

D2

D3

D4

D5

D6

D7

D8

D9

D10

D11
D12

D13 D8

D7

F1

F2

F3

G1

G2

G3

G4

G5

H1

H2

H4

H3

L1

L2

L3

L4
L5

L6

L7

L8

L9

L10L11

L12

M1

M2

M3

N1

N2

N3

N4

P1

P2

P3

P4

P5

    PF10			    						                  EXPLODED VIEW



27

E1

E4

E6

E7

E5

E3

E2

J1

J2

J3

J4

J4A

J5

J6

J7

J9

J8

K1

K2

K3

K4
K5

K6

K7

K8

K9

K10

K11

K12

K13

K14

K15

K16

    PF10			    						                  EXPLODED VIEW



28

Item Description Qty Part #
A Assembly, Accessories
A1 Guard, Splash 1 161023
A2 Screw, Round Head Machine 10-32 x 1" 2 161042
A3 Spacers, Splash Guard 2 161076
A4 Washer, Flat SAE # 10 2 154369
A5 Nut, Hex 10-32 2 156269
A6 Blade, MK-303 10 x 040 x 5/8" 1 153696

C Assembly, Tank
C1 Tank, Oil or Water 1 161016
C1A Screw, Hex HD 5/16"-18 x 1-1/4" 4 153950
C2 Plug, Drain 1/2" 1 161021

D Assembly, Holding Vise
D1 Vise, Front Jaw 1 161027
D2 Vise, Rear Jaw 1 161028
D3 Wood Liner, Front Jaw 1 161031
D4 Wood Liner, Rear Jaw 1 161032
D5 Screw, Flat HD 10-32 x 1/2" 4 154541
D6 Nut, Hex 3/8"-16 1 101188
D7 Nut, Wing 3/8"-16 3 161037
D8 Washer, Flat SAE 3/8" 2 150923
D9 Handle, Cross Feed 1 161044
D10 Collar, Side Feed 1 161077
D11 Screw, Set 10-32 x 3/16" 2 161038
D12 Rod, Threaded 3/8"-16 x 6" 2 161034
D13 Rod, Threaded 3/8"-16 x 7" 1 161081

E Assembly, Engage
E1 Bracket, Clutch 1 161060
E2 Handle, Clutch Engage 1 161061
E3 Clutch 1 161062
E4 Collar, Clutch Engage 1 161063
E4A Screw, Set 8-32 x 1/4" 1 161086
E5 Screw, Rnd Head Machine 10-32 x 1-1/2" 3 161064
E6 Washer, Flat SAE # 10 5 154369
E7 Nut, Hex 10-32 4 156269

F Assembly, Belt Guard
F1 Guard, Belt 16 GA. (steel) 1 161072

    PF10			    						                             PARTS LIST



29

F2 Screw, Round Head Machine 10-32 x 1/4" 2 161041
F3 Belt, Micro-V 1 161085
G Assembly, Blade Guard
G1 Guard, Blade 1 161068
G2 Screw, Pan Head Machine 10-32 x 1-3/4" 1 161039
G3 Washer, Flat SAE # 10 2 154369
G4 Nut, Acorn 10-32 1 161040
G5 Thumbscrew, Blade Guard Adj. 1/4-20 x 1/2" 1 161025

H Assembly, Motor
H1 Motor, 3/4 hp, 120V, 60Hz 1 161069
H2 Pulley, Motor 1 161070
H2A Screw, Set 10-32 x 1/2" 1 161087
H3 Washer, Flat SAE 5/16" 8 151754
H4 Nut, Hex 5/16"-18 8 101196
H5 Cord, Power 14/3 SJTWX5-15PX10 1 158205

J Assembly, Shaft
J1 Shaft, Casting 1 161075
J2 Pulley, Shaft 1 161020
J2A Screw, Set 10-32 x 5/16" 1 161088
J3 Shaft, Blade PF10 Bearing, Shaft PF10 1 162562
J4 Collar, Shaft Pin 1 161017
J4A Collar Shaft 1 161089
J5 Gasket, Shaft 1 161043
J6 Flange, Blade 2-1/4" OD X 5/8" Arbor 2 135830
J7 Nut, 5/8"-18 UNF 1 135848
J8 Screw, Hex HD 5/16"-18 x 1-1/4" 4 153950
J9 Nut, Hex 5/16"-18 4 101196

K Assembly, Sliding System
K1 Vise, Platform 1 161026
K2 Screw, Shoulder Thumb 1/4"-20 x 1 1 160461
K3 Nut, Pem 1/4"-20 1 161078
K4 Guides, Nylon 2 161033
K5 Bracket, Drive Screw 1 161057
K6 Bushing, Shoulder Bronze 5/16"ID, 18/32"OD 1 161058
K7 Screw, Hex HD 1/4"-20 x 3/4" 1 161036
K8 Washer, Flat SAE 1/4" 1 151915
K9 Nut, Hex 1/4"-20 1 151893
K10 Screw, Round Head Machine 10-32 x 1/4" 4 161041

    PF10			    						                             PARTS LIST



30

K11 Washer, Flat SAE # 10 1 154369
K12 Slide Plate, Vise 1 161035
K13 Slider, Upper Brass 1 161029
K14 Slider, Lower Brass 1 161030
K15 Screw, Round Head Machine 10-32 x 1" 4 161042
K16 Nut, Hex 10-32 4 156269

L Assembly, Linear Feed
L1 Housing, Gear Motor 1 161046
L2 Cover, Gear Motor Housing 1 161047
L3 Motor, Gear 1 161050
L4 Receptacle, Electric 1 161051
L5 Coupling, Drive Screw 1 161059
L6 Screw, Set 10-32 x 3/16" 2 161038
L7 Screw, Truss Hd. 8-32 x 1/2" 4 161055
L8 Bracket, Switch 1 161048
L9 Cover, Switch Bracket 1 161049
L10 Switch, Feed 1 161052
L11 Screw, Round Head Machine 10-32 x 1/4" 6 161041
L12 Screw, Drive 3/8"-24 1 161056
L13 Cord, Power 14/3 SJTWX5-15PX10 1 158205

M Assembly, Table
M1 Table, Saw 1 161022
M2 Gasket, Table 1 161019
M3 Screw, Flat HD 1/4"-20 x 1/2" 4 155812

N Assembly, On-Off System
N1 Rod, On/Off Switch 1 161065
N2 Collar, Rod 1 161066
N3 Screw, Thumb 10-32 x 1/2" 1 161067
N4 Spring, Rod 1 161082

P Assembly, Hood
P1 Hood, Steel 16 GA. 1 161071
P2 Window, Hood 1/8 x 9.2 x 16.6 1 161073
P3 Clip, Hood Steel 16 GA. 6 161080
P4 Screw, Round Head Machine 10-32 x 1/4" 6 161041
P5 Nut, Hex 10-32 6 156269

    PF10			    						                             PARTS LIST


